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HOW TO MAKE USE OF THIS PARTS LIST

1. As to "#01" and "#02" refer to the "Note” given at the bottom of the respective pages.
2. Codes on the "Qty” column
- Each numeral indicates the number of parts regquired.
- "0.1" and "2.5" indicate the length (in meters) of the respective parts.
3. Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4. Dotted lines on the Figures indicate assembly parts.
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1. EXCLUSIVE PART FOR AMS—210CSL,AMS—210CHL(1)
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REF.NO_ _BOTE___ PARTNO. _ _ _____] DESCRIPTIQN _________._ S S AR Qy |
1 B2550-210-04A4  FEED BRACKET ASNM. FIrpva 4 (43) 1
2 B2550-210-004  FEED BRACKET AIATY A A (n
3 B2564-206-000  ARM A FIERLHFT A (1
4 B2565-206-000 ARM B FJ4¥L 95 B (1)
5 B2562-206~000  SHAFT REFT 37T S (1
3 B2563-206~000 CONNECTING PIN SR = Lyrde Y (23
7 B2566-206-000 CYLINDER KNUCKLE IVYE - Fyih (2}
3 B2561-206-000  SUPPORT SHAFT YRR - $¥L 3 (1}
9 B2580-220-000  STOPPER RITHFL ApIAT (2}

10 PA-1602503-A0 WORK CLAMP FOOT CYLINDER,RIGHT ¥y {1)

11 PA-1602504-A0 WORK CLAMP FOQT CYLINDER, LEFT TR 4

12 RE-0400000-K0 E-RING 4 Ed AbAT 4 (8)

13 RE-0700000-K0  E-RING 7 E¥ ZpAY 7 (2)

14 B4703-206-000 TUBE YAF Fa-7" 43y (D

15 PJ-0460525-03  HOSE ELBOW -7 Tk (4)

6 P2548-280~000  BALL RETAINER RIFTIE £ F A8 (1)

17 R2549-280-000 WORK CLAMP FOOT MOUNTING BASE FIRIVE A4 F -4 (M

18 S8-8151230-5P  SCREW 15/64-28 L=12 hARY 15/64-28 L=12 (n

19 $5-8120410-SP  SCREW 3/16-28 L=3.8 MAFY 3/16-28 L=3.8 (D

20 $5-6120940~-SP  SCREW 3/16-28 L=% b5%y 3/16-28 L=9 {4)

31 SE-T100002-00" SLIDE BEARING ISP T 48

22 D2580-212-BAK  WORK CLANP FOOT ASM., RIGHT FIFRETIZA® U4 3% 43 1

23 BL1816-280-000 GUIDE PIN Fre T Ay ey (1)

24 D2590-212-B0K  SLIDE PLATE, RIGHT RIARTTYAN V47 3% (n

25 $8-7110340-SP  SCREW 11/64-40 L= 3.2 TIEFEY 11/64-40 L= 3.2 4

78 S5-7110840-SP  SCREW 11/64-40 L=7.8 Y53y 11/64-40 L=7.8 7

27 WP-0480856-SP  WASHER 4.8X8.4X0.8 ¥ 4 % 4,8X8.4X0.8 2

28 B2554-212-000  FEEDING FRAME, LEFT AL VRIS (k& Y) 1

29 B2555-212-000 FEEDING FRAME, RIGHT RAET YR (3%) 1

30 B1502-212-004 PRESSER PLATE A4zsk 1

31 SS-9121340-CP  SCREW 3/16-28 L=13 oyRyE b 3/16-28 =13 I

32 B3508-220-000 OIL TUBE HOLDER brz-b A 4T A9 1

33 §5-7110710-SP  SCREW 11/64-40 L=7 TALFEY 11/64-40 L=7 4

34 B2557-212-0AA  PLASTIC BLANK PLATE, LEFT T IAFIIRIRYTT SRR 0rE

35 B2557-212-004 PLASTIC CLOTH PRESSER BLANK (L 7" SAFIIIAILT (e 1) (1)

36 B2558-210-000 PLASTIC BLANK PLATE T IEAFIF T SuITHT (D

37 B2559-210-000  HOLDER PLATE TIRFRT 7T Fye 3D (2)

38 B2557-212-0AB  PLASTIC BLANK PLATE, RIGHT T FERFIIIIARLT TV 3% S 1

39 B2557-212-00B  PLASTIC CLOTH PRESSER BLANK (R T FRFITIINRL TSV (IY n

40 B2558-210-000  PLASTIC BLANK PLATE 7" FREIT T FUIRL {(n

41 B2558-210-000 HOLDER PLATE 7 IAFYy T Fyde 30 2)

42 B2592-210-000 PLASTIC PLATE STOPPER 7" FRFSY RIRFERNIN 4

43 D2591-212-BAK  WORK CLANP FOOT ASM., LEFT RIAFLTIAIN V43 2R Y 43 1

44 B1816-280-000 GUIDE PIN Itz prey (1)

45 D2591-212-BOK  SLIDE PLATE, LEFT RIEFITIAN U454 e Y {1




2. EXCLUSIVE PART FOR AMS—210CSL, AMS~210CHL(2)

AMS—210CSLAMS—210CHL W HIE SR (2)




REF. N0 NOTE_ __ PARTNO. _ ______] PESCRIPTION . _____ A S S ay _
1 B8211-206-000  FILTER INSTALLING PLATE TeAR BOSILE I
2 B4715-210-0BG  AIR SWITCH VALVE CABLE ASM, IF-AIFN AT 57" MR i
3 B4715-210-0A0  FILTER REGULATOR ASM. FANEVE 2L -87% (n
4 PF-0552040-B0  FILTER REGULATOR TAAEVE 2b-4 (D
5 PJ-3050652-02 TEE VEVE MY vt 1)
6 PX-9500090-00 PLUG A (1)
7 PJ-0305200-01  RING JOINT (NIPPLE) Feygt 7 (247 R) (n
8 PJ-3090052-03 QUICK JOINT PLUG TRIFY 3Yh .7 I (1
8 5430-116-000  AIR COCK I73%7 (N

10 HK-0346200-20 2P PLUG 7797 2P 1

11 Pv-0351130-A0  SOLENOID VALVE ASN, Fyy Ay I3 1

12 PC-0105070-00  SPEED CONTROLLER A -} avie-3 4

13 BT-0600401-EB  TUBE F2-7 0.7

14 ¥8592-515-0A0-A VALVE SWITCH TRUNK CORD ASM. N AT RATF FIUR{T-3 IR 1

15 PJ-3040651-01 ELBOW UNION 6XPT1/8 IhE 2=k 6XPT1/8 1

16 SL-4042081-8C  SCREW P EE VIS SN 8 2

17 SL-4051091-SC  SCREW M5X0.8 L=10 FAT2%Y tAZ M5X0.8 L=10 2

18 £A-9502B05-00  CABLE CLIF -7 N7 2

18 SL-9082093-8E  SCREW ¥ ARy h2E b 1

20 N¥-6080721-SE  NUT M8 OYA7Hyh M8 1

21 WP-0871602-SE  WASHER 8.7X18X1.6 E7H h % 8.7X18X1.6 1

22 PJ-3081200-01 QUICK COUPLING, SOCKET TyAIFS 34Vh I 1
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3. EXCLUSIVE PART FOR AMS—210CSL,AMS~210CHL(3)
AMS-210CSLAMS~210CHL # A5 5(3)

1 B1107~210-04D  TURN ROLL BELT COVER ASM. N/FVEY AT AN BN - (93) 1
2 B1107-210-00B  BELT COVER AR BAT - {1
3 B1121-210-00B  SMALL BELT COVER A" Rh BN - (Tah) 1
4 B1131-210-000 PUNCH HINGE A NFyI Iy A (L
5 B1132-210-000  PUNCH HINGE B N Fyy iy B (L)
6 PS-0400182-K0  SPRING PIN 4.0X18 770ty 4.0X18 (2)
7 SM-1030801-SA  SCREW M3X0.5 L=8 $73%7" ¥3X0.5 L=8 (2)
8 85-7110840-SP  SCREW 11/64-40 L=7.8 TALIRY 11/64-40 L=7.8 (2)
g TA-0550604-R0  RUBBER PLUG ALY (9)
10 B1140-210-000  STOPPER AT NMER -3 ZRYN (1)
11 SM-1031461-SN  SCREW M3X0.5 L=14 $7137° M3X0.5 L=14 (2)
12 NM-6030001~SC  NUT M3 ByhyFaN M3X0.5 132 (2)
13 WP-0320501-5C  WASHER M3 ¥ & 3 3.2K7X0.5 {2)
14 B4316-210-00B  TURN ROLL BELT COVER CAP RYFL3T AT AN AT - 7R (1
I5 TA~1701002-R0  RUBBER PLLG bATY 2



4, EXCLUSIVE PART FOR AMS—-210CSL,AMS-210CHL{4)
AMS-210CSL,AMS—210CHL B4

3 B8201-210-BA0  TABLE ASH. F-7" B(23) 1
2 B8201-210-40A TABLE F=7 0 (1
3 B8206-210-000 TABLE EARTH PLATE (RIGHT) F-7" MT-Z4R(3%) (L
4 B8207-210-000 TABLE EARTH PLATE {LEFT) =7 A7-A4A(eAY) (13
5 B8210-012-000 CUSHION SET NAIL 7% (20%9) (5)
[ 111-55108 DRAWER (223 (D
7 111-55207 DRAWER SUPPORT (€24 5 (2)
8 D8204-555-D00  DRAWER STOPPER YRR IZRYN - (D
g SK-3311600-8C  WOOD SCREW D=3.1 L=16 YAEZRY D=3.1 L=16 (6)
10 B8212-206-000  INSTALLING PLATE FUY ATy MR (L)
11 B8Z13-210-000 CONNECTOR BRACKET e YN (1)
12 SK-3452000-SC  WOOD SCREW D=4.5 L=20 YAEIEY D=4.5 L=20 (4)
13 #01 GPK-4700104B 3-PEDAL ASM. 3pyat & 3 1
14 #02 GPK-48001044 3-STEPS PEDAL ASM. 3rya & (73) 1
NOTE (%) #01....ACCESSORY PART B &
#02.,..ACCESSORY PART (OPTIONAL) RGBT ayv)



5. EXCLUSIVE PART FOR AMS-210CST,AMS—210CHT(1)

AMS-210CST,AMS~210CHT BRI




o T— . 3

REF.NO_ NOTE __ PARTMNO. __ _______| DESCRIPTION ______.._.. LA S S Qty _
i B2550-210-0AC  TURN ROLL CLOTH FEED BASE ASM. RYFYIY RSAP0E 4 (%) 1
2 B2550-212-000 FEED BRACKET ZIATYR A (n
3 B2575-212-000  INSTALLING PLATE, RIGHT AL LYEY 44 (3% ) (n
4 B2574-212-000  INSTALLING PLATE, LEFT R/OARE VuEy 44 (k) (1
5 B2571-212-000  LIFTING LEVER, RIGHT ) A4E La - (3%) (1)
8 B2570-212-000 LIFTING LEVER, LEFT R AT LN - (ex ) (n
7 B2577-212-000 REGULATE PLATE, RIGHT FHITY FAvE¥1E (3%) (1)
8 B2576-212-000 REGULATE PLATE, LEFT AFI7Y FIVEILR (ex W) (D
9 B2580-212-000  STOPPER /AT ZpInt (2)

10 B2573-210-000 PRESSER ARM RIFLHF 63

I B2582-212-000 SPRING /7Y FAVE N & )]

12 B2572-212-0G00 WORK CLAMP FOOT PLATE RIEHL AN )42 (n

13 B2563-210-000 LIFTING ARM SHAFT FIRYINF Ty (n

14 B2578-210-G00 LIFTING LEVER SHAFT FIFET LA -3 ) {(n

15 B2581-210-000 SPRING FITHT D" YN R {1

18 B1203-372-000 BALL LARGE - 3-8 n

17 B2586-210-000  BALL HOLDER F -Atix (n

18 B1816-280-000 GUIDE PIN Frb e AL A AR Ry (2)

19 B2557-280-00A  WASHER FOR DRIVING ARM FAEIVYF P H R A (2)

20 #01 PR2557-280-00B WASHER IAFPIGF P 3B (2)

31 #01 B2557-280-00C WASHER FIXWF VR C (2)

22 #01 B2557-280-00D WASHER D IIVF T H R D (2)

23 #01 B2557-280-00E  WASHER IVFVEF ¥ H (2)

24 RE-0600000-K0  E-RING 6 EX 4hA7 6 (2)

25 RE-0700000-K0 E-RING 7 El 2bA7 7 (2)

76 SB-7100002-00 SLIDE BEARING e ISR (1)

27 85-6080410-SP SCREW 1/8-44 L=4 L35y 1/8-44 L=4 (n

28 $5-6110610-TP  SCREW 11/64-40 L=6 E3Ry" 11/64-40 L=6 {4)

29 S§-7110910-TP  SCREW 11/64-40 L= 8.5 IMEFEYT 11/64-40 L=8.5  (4)

30 SS-7120910-SP  SCREW 3/16-28 L=3 IILTEY 3/16-28 L=9 {4)

31 SS-8110422-TP  SCREW 11/64-40 L=4 bAFY 11/64-40L=4 {17

32 B4321-212-000  SPRING B FMAPL A% (B) (1)

33 B4322-212-000 SPRING C AA¥T p 3 (C) (n

NOTE (EZ)

#01. ... SELECTIVE PART

BRES



6. EXCLUSIVE PART FOR AMS—210CST,AMS~-210CHT(2)

AMS—210CSTAMS—210CHT HH R (2)




REF. NO_ _ NOTE_ _ _ PARTNO. _________ ] DESCRIPTIGN _________. AN S AU Qy _
1 B4304-212-0A0 INTERMEDIATE PRESSER ASM. PYFYIY FAAET AT 04E 23 1
2 B4301-212-000  TURN ARQUND CRANK SHAFT NIFY DTN (n
3 B4304-212-000  INTERMEDIATE PRESSER NTYEY FARRL AT B4R (n
4 B4303-212-000  TURN AROUND CRANK DYFY FFAIY i (n
5 B4305-212-0A0 WIRE ASM. MFYAY T4Y- AT Y (1)
6 B4305-210-000 WIRE AYFYITTAY (1)
7 B4302-212-000  TURN AROUND RACK nYFY 3l 98 (1)
8 B4306-210-000 WIRE TUBE NeTvANTLY F297 (2)
9 D2565-L8W-BOO  WIRE SET SCREW 7{y- EAbEY (2)

10 D2566-L8W-B00  CONNECTING BAR, A P4%- 7 (A) (1

11 D2570-L8W-B00  SCREW TLr-40 hARY (N

12 D2589-L8W-B00  CONNECTING BAR, B 7= B (2)

13 B4320-212-000 RACK SUPPORT PLATE MIFY FYP D44 (n

14 $5-9090823-TP  BOLT 9/64-~40 L=8 oYhoE A (2)

15 55-6090650~-SP  SCREW 9/64-40 L=6 L%y 9/64-40 L=6 {4)

16 D2568-L8W-BO0  LIFTING DRIVE PLATE Toa-1#1 (¥1) (2)

17 D2563-L8W-BO0  QUTER SUPPORT PLATE Toa-9544 (2)

18 NS-6620310-SP  NUT 3/16-32 oyYarFe 3/16-32 {2)

19 RE-0400000-K0 E-RING 4 EX AMAT7 4 (1)

20 5S-6080810-SP  SCREW 1/8-44 L= 8.0 k537" 1/8-44 L=8 (4}

21 B4307-212-000 OUTSIDE SLIDE PLATE RrYFYIY Vb AFT IATH4A 1

22 B4309-210-000 WIRE MOUNTING BRACKET, LEFT AYFYILY FEINITRLR k2 Y 1

23 B4310-210-000 WIRE MOUNTING BRACKET, RIGHT PMYFYTLY FFTRDY{S 3% 1

24 B4311-210-0A0  SOLENOID ASM. PNUFYII X9 23 1

25 B4308-210-000-4 WIRE NUT T4y-F7h (2)

26 BE4311-210-000-A SOLENOID ATy AR (1)

27 B4312-210-000  SOLENOID SUPPORTER, A AYFVRTT b RIIF{A(A) (n

28 B4313-210-000 SOLENOID SUPPORTER, B NAFYRY ZIh BYYF{A(B) (1)

29 S¥~6041210-5C  SCREW M4X0.7 L=12 EFIZY M4X0.7 L=12 (6)

30 WS-0451040-KP  SPRING WASHER 4.5X8.5X1 N3 ¥ ¥ 4.5X8.5X1 (63

31 NS-6150430-SF  NUT 15/64-38 Y32 F¥e 15/64-28 (2)

32 D6042-555-B00  PIN TERMINAL, FEMALE L" Y A-3Fh AR (2)

33 HK-0039400-00 PIN-SHAPE TERMINAL, FEMALE BT ya-334 AR (1)

34 EA-9500B01-00  CABLE BAND YRyt Y (4)

35 B4314-210-000 INTERMEDIATE PRESSER BASE PN/FITFHRET bR 4 1

36 B4323-210-000 WIRE HOLDER 7Y -FHIHF 7

37 D3164-555-B00  QUTER PRESSER PLATE Fo3-4¥z 4

38 $3-1090750-SP  SCREW 9/64-40 L=7 JHAZN IS TR 2

a9 S$-7060610-SP  SCREW 3/32-56 L= 5.5 YAESFY 3/32-56 L=5.5 1

40 §S-7110710-5P  SCREW 11/64-40 L=7 YIE33Y 11/64-40 L=7 2

41 3S-7111410-SP SCREW 11/64-40 L=14 THLTFY 11/64-40 L=14 2

42 $5-7110840-SP  SCREW 11/64-40 L=7.8 TREFEY” 11/64-40 L=7.8 4

43 §5-7151210-8P SCREW 15/64-28 L=12 TIEFXT 15/64-28 L=12 4

44 §5-7110840-SP  SCREW 11/64-40 L=7.8 TIEFRT 11/64-40 L=7.8 2

45 NS-6110350-8P  NUT 11/64-40 nyFIFYL 11/64-40 2

46 . WP-0250516-SP  WASHER 2.5X6%0.5 e A F 2.5%6X0.5 1

47 #01 BS5055-210-00J PRESSER FOOT PLATE FIIETI{4 I

43 #01 D2519-21X-X00  CLOTH PRESSER PLATE FIERTIRLR 1

49 #01 D2519-21X-X00 CLOTH PRESSER PLATE RIEFTVALE 1

50 #01 D2551-21X-X00 WALKING FOOT (A) YMEFITY A 1

51 #01 D2552-21X-X00 WALKING FOOT (B) YRIFI7Y R 2

52 #01 D2554-21X-X00  COMPENSATING FOOT AN Az 4

53 #01 S8-7110840-SP  SCREW 11/64-40 L=7.8 TALFEY 11/64-40 L=7.8 4

54 #01 WP-0480856-SP  WASHER 4.8X8.4X0.8 k54 4 % 4.8%8.4%0.8 2

55 #01 WP-0371026-5D  WASHER 3.7X7X1 b3 R 3.7TXTX 2

NOTE (&&)

#01....FOR AMS-210CST/CHT-5550

- 10 -

AMS-210CST/CHT-5550 8 SR &
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7 EXCLUSIVE PART FOR AMS—210CST,AMS-210CHT(3)
AMS—210CST.AMS~210CHT HARS3)

.......................... A S S

1 B1107-210-0A0  TURN ROLL BELT COVER ASM. AyFval A" b A (F3%) 1
2 B1107-210-00B  BELT COVER NS AN T (1)
3 B1121-210-00B  SMALL BELT COVER A B AN - (Yad) {(n
4 B1131-210-000 PUNCH HINGE A NFYYTAY A (1)
5 B1132-210-000 PUNCH HINGE B AFYYS A B (D
6 PS-0400182-K0  SPRING PIN 4.0X18 70y 4.0K18 )
7 S¥-1030801-SA  SCREW M3X0.5 L=8 #5235 M3%0.5 L=8 (2)
8 §S-7110840-SP  SCREW 11/64-40 L=7.8 /eFRy 11/64-40 L=7.8  (2)
9 TA-0550604-R0  RUBBER PLUG ALY {9)
10 B1140-210-000 STOPPER A° BhIR -Y3Y ZRYAT (1)
Il SM-1031401-8N  SCREW M3X0.5 L=14 Foa7 H3X0.5 L=14 (2)
12 NM-6030001-SC  NUT M3 ayprah M3X0.5 1y (2)
13 WP-0320501~SC  WASHER M3 E5¥ b 3 3.2X7X0.5 (2)
14 B4316-210-00B  TURN ROLL BELT COVER CAP AYF{EY AT AR AN - 73 N

- 11-




8. EXCLUSIVE PART FOR AMS~210CST AMS-210CHT{(4}
AMS—210CST.AMS—-210CHT AR

- 12 =

1 #02 MDP-170B1400 NEEDLE DPX17 #14 Ay DPX1IT #14 ]
2 #03 MC-3720009-00 NEEDLE 135X17 #90 »Y $Y3355 90 1
3 #01 B2567-210-000 STANDARD LOWER PLATE ¥ VFY XY 1y YR{4 1
4 #01 B4317-210-0X0  INTERMEDIATE PRESSER BLANK AYFYIVFIRIL T 5y 1
5 #01 B5070-210-000 FEEDING FRAME BRACKET RIAFLFHYR B3 1
3 #01 B4314-210-A00  INNER PRESSER FITTING BASE B AYFv3Y FREHL NIYEE 1 B 1
7 #01 B4328-210-000 REVERSING CRANK SPACER N ST B TN 2
8 #01 S§B-3040002-00 BEARING aph vyt yor 1
NOTE (#:3) #01....0PTIONAL PART ATV a RS
#02....EXCEPT JE JE &<
#03....FOR IE CJEHE



9. EXCLUSIVE PART FOR AMS-210CSL~5080(1)
AMS-210CSL~5080 HRAMAQ)

e g

- 18 -




REF. NO_ _ NOTE PARTNO. ] PESCRIPTION. . _.._ LA S A Qy _
i D2551-21C-HAQ  CLAMP FOOT ASM., RIGHT RIFFITYIN 43 1
2 D2551-21C-HO0  CLAMP FOOT, RIGHT ¥AAITY 3% {n
3 D2553-21C-HO0  SPONGE RIAHIZF vy {(n
4 D2552-21C-HAQ  CLAMP FOOT ASM., LEFT RIEBTTIRE 903 1
5 D2552-21C-H00  CLAMP FOOT, LEFT ZIEILTY A ) (1)
6 D2553-21C-H00  SPONGE ZIAFIZE VT (1)
7 D2590-212-BAK  WORK CLANP FOOT ASM., RIGHT FIRFLTIIN VL4 3% 43 1
8 D2591-212-BAK  WORK CLANP FOOT ASM., LEFT FIFYITIAN V4E & ) o3 1
g $8-7120910-TP  SCREW 3/16-28 L=9 YAETFY" 3/16-28 L=D 2

10 NS-6110350~8P  NUT 11/64-40 oyH2HIh 11/64-40 1

11 D2425-21C-HAD  THROAT PLATE ASM. IYPZTE] 1

12 $5-1060210-TP  SCREW 3/32-58 L=2.2 ¥7%¥ 3/32-56 L=2.2 (2}

13 B2426-210-00A NEEDLE HOLE GUIDE D=1.6 NITHY A (n

14 D2425-21C~H00  THROAT PLATE MR (1)

15 B2417-280-000 THREAD CUTTER LEVER SHAFT IM%Y b -3y (N

16 B2416-280-600 THREAD CUTTING LEVER RING TMFY LA -Gy (D

17 B2415-280-0A0  THREAD CUTTER LEVER ASM., SMAL 439 VN - (F3h) 23 (1)

18 B2414-280-0A0 THREAD CUTTER LEVER ASM., LARG IPEY bnt - (40 4) 43 (n

19 S8-6110430-TP  SCREW 11/64-40 L= 4.0 k337" 11/64-40 L=4 (L

20 §5-7110740-TP  SCREW 11/64-40 L=7 ILE3EY" 11/64-40 L=7 (1

21 WP-0450846-3F  WASHER eV N

22 B2418-280-000 MOVING ENIFE LINK ¥Rz v n

23 B2424-210-000 COUNTER XNIFE IFFAR {n

24 §8-7090410-SP  SCREW 9/64-40 L= 3.5 AT 9/64-40 L=3.5 {2)

25 B2423-280-00C MOVING KNIFE WASHER C MeAZE T RC (1)

36 #01 B2423-280-00A MOVING KNIFE WASHER & P-AZTEFF A 0

27 #01 B2423-280-00B MOVING KNIFE WASHER B M-AZF T EB (1)

28 B2421-205-0A0 MOVING KNIFE ASM. b oAZEYT Y (D

29 SD-0600101-TP  HINGE SCREW 2Ry {1)

30 $S-1110640-TP  SCREW 11/64-40 L= 5.5 #5%%" 11/64-40 L=5.5 4

31 D2561-21C-HOA™ HOOK COVER TN ~ 1

32 D2562-21C-HO0  SUPPORT PLATE hehn -3y 41 1

33 85-6080360-SP  SCREW L3Ry 1

34 135-08809 HOOK COVER PRESSER SPRING A FTENT - A$IAT R A 1

35 135-08908 HOOK COVER PRESSER SPRING B Ivhn - A4IN 2 B I

36 §5-6111140-5P SCREW 11/64-40 L=11 L7337 11/64-40 L=11 I

37 135-08700 HOOK COVER PRESSER SPRING PIN Iehn - H4Tn Fp Y 1

38 D2519-21C-HO0  LOWER PLATE 544 1

39 b2520-21C-HO0  CLOTH SET PLATE b EATIEE 1

NOTE (§#22) #01....SELECTIVE PART BIRE SR
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10. EXCLUSIVE PART FOR AMS—210CSL—5080(2)
AMS~210CSL—5080 B A 5HE2)

1 D2563-21C-HAOD  MARKING LIGHT ASM. T-%y 34h Yoy 1
2 D2564-21C-HAD  MARKING LIGHT ASM. T-Fv¥ 3{b 73 {1
3 D2563-21C-H00  MARKING LIGHT SUPPORT PLATE =%y 34N bIIr{4 {n
4 WP-0612056-8D  WASHER 6.1X18.5X2 L5¥ 3 % 6.1X18,5X2 {4)
5 SM-9061403-5C  SCREW M6 L=14 oyErE bh M6 L=14 (4)
8 MAZ-02508000 CORD HOLDER I-p AT (& 1) (1)
7 SM-4040501-SN  SCREW M4X0.7 L=5 FAT IRy M4X0.T L=5 (n
8 D8301-21C-HAD  AUXILIARY TABLE ASM. F3F-7 8 23 1
g D8301-21C~HO0  AUXILIARY TABLE F aF-7 0 &)
10 MAV-032480A0 BASE ASM. 1300 0 S (2)
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NUMERICAL INDEX OF PARTS
PART NO PART NO PAGE REF PART NO PAGE REF PART NO
B 2 E N0 SHE H N 3

BT-0600401-EB 4 13 B4303-212-000 4 EA-9500B01-00 10 34 88-T7110710-8P
B1107-210-0AD 5 1 B4304-212-0A0 1 EA-9502B05-00 4 18 88-7110740-TP
B1107-210-0AD 11 1 B4304-212-000 3 S8-7110840-8P
B1107-210-00B 5 2 B4305-210-000 6 GPK-470010AB 6 13 8§-7110840~3P
B1107-210-00B 19! 2 B4305-212-0A0 5 GPK-480010A4A 6§ 14 88-7110840-8p
Bi121-210-008 5 3 B4306-210-000 8 G5430-116-000 4 9 88-7110840-3P
Bi121-210-00B 11 3 B4307-212-000 21 $8-7110840-5p
B1131-210-000 5 4 B4308-210-000-A 25 EK-0039400-00 10 33 S8-7110840-SP
B1i31-21G~-000 11 4 { B4309-210-000 22 HE-~0346200-20 4 10 88-7110910-TP
B1132-210-000 5 5 B4310-210-000 23 83-7111410-SP
Bl132-210-000 11 5 B4311-210-0A0 24 MAV-03248040 15 10 S§5-T7120810-SP
B1140-210-000 5 B4311-210-000-A 26 MAZ-02508000 15 8 88-7120910-1TP
B1140-210-000 11 B4312-210-000 27 MC-3720009-00 12 2 8§8-7151210-8P
B81203-372-000 8 B4313-210-000 28 MDP-170R1400 12 1 SS-8110422-TP
B1502-212-004 2 B4314-210-A00 [ M8592-515-0A0-A 4 14 85-8120410-5P
B1816~280-000 2 B4314-210-000 35 38-8151230-5p
B1816-280-000 2 B4316-210-00B 14 NM-6030001-SC 5 12 853-9090823-1p
BR1&16~280-000 8 B4316-210-00B 14 NM-6030001-SC 11 12 88-9121340-CP
B2414-280-0A0 B4317-210-0X0 4 NM-6080721-SE 4 20
B2415-280-0A0 B4320-212-000 13 NS-6110350-SP 10 45 TA-0550604-R0
B2416-286-000 B4321-212-000 32 NS-6110350-8P 14 10 TA-0550604-R0
B2417-280-000 B4322~212-000 33 NS-6150430-5P 10 31 TA-1701002-R0
B2418-280-000 B4323-210-000 36 N3-6620310-8P 10 18
B2421-205-040 B4328-210-000 7 WpP-0250516-8D
B2423-280-00A B4703-206-000 14 PA-1602503-A0 2 10 WP-(320501-3C
B2423-280-00B B4715-210-0A0 3 PA-1602504-A0 2 11 WP-0320501-8C
B2423-280-00C B4715-210-0B0 Z PC-0105070-00 4 12 WP-0371026-SD
B2424-210-000 B5055-210-00J 47 PF-0552040-B0 4 4 WP-0450846-SP
B2426-210-004A BS070-210-000 5 PJ-0305200-01 4 7 WP-0480856-3P
B2548-280-000 2 B8201-210-A0A 2 PJ-0460525-03 2 15 WP-0480856~5P
B2549-280-000 2 B820:-210-BAD 1 PJ-3040651-01 4 15 WP-0612056-5D
B2550-210-04A4 2 B8206-210-000 3 PJ-3050652-02 4 5 WP-0871602-SE
B2550-210-0AC 8 B8207-210-009 4 PJ-3090052-03 4 8 WS-0451040-KP
B2550-210-00A 2 B8210-012-000 5 PJ-3081200-01 4 22
B2550~212-000 8 B&211-206-000 I P5-0400182-X0 5 8 111-55108
B2554-212-000 2 B8212-206-000 10 PS-0400182-K0 11 6 111-55207
B2555-212-000 2 B8213-210-000 11 PV-0351130-A0 4 11 135-08700
B2557-212-0AA 2 PX-9500090-00 4 6 135-0880%
B2557-212-0DAB 2 D2425-21C-HAD 11 135-08908
B2557-212-00A 2 D2425-21C-HOO 14 RE-0400000-K0 2 12
B2557-212-00B 2 D2519-21C-EQ0 38 RE-0400000-K0 10 19
B2557-280-00A 8 D2519-21X-X00 48 RE-0600000-K0 8 24
B2557-280-00B 8 02519-21X-X00 49 RE-0700000-K0 2 13
B2557-280-00C 8 D2520-21C-HOQ 39 RE-0700000-X0 8 25
B2557-280-00D 8 D2551-21C-HAD 1
B2557-280-00CE 8 D2551-21C-HO0 2 §B~3040002-00 12 8
B2558-210-000 2 D2551-21X-X00 50 SB-7100002-00 2 21
B2558-210-000 2 D2552-21C-HAD 4 SB-T100002-00 B 26
B2559-210-000 2 D2552-21C-H00 5 SD-0600101-TP 14 29
B2559-210-000 2 D2552-21X-X00 51 S8¥-3311600-SC § 9
B2561-206-000 2 8 D2553-21C-HGO 3 SK-3452060-8C 6 12
B2562-206-000 2 5 D2553-21C-K00 6 SL-4042081-8C 4 16
B2563-206-000 2 [} D2554-21%-X00 52 S1.-4051091-8C 4 17
B2563-210-000 8 13 D2561-21C-HOA 31 SL-9082093-SE 4 19
B2564-206-000 2 3 D2562-21C-H0O 32 SK-1030801-SA 5 7
B2565-206-000 2 4 D2563-21C-HAQ 1 SK-1030801-54 11 7
B2566-206-000 2 7 P2563-21C-H00 3 SM-1031401-3N 5 II
B2567-210-000 12 3 P2564-21C-HAQ 2 SM-1031401-SN 11 11
B2570-212-000 8 g D2565-LaW-BO0 9 SM-404050]1-SN 15 7
B2571-212-000 8 5 D2566-L8W-BOO 10 SM-6041210-5C 0 29
B2572-212-000 8§ 12 D2568-LAW-BO0 16 SH-9061403-5C 15 5
B2573-210-000 8 10 D2569-L8W-BOO 17 8$5-1060210-TP 14 12
B2574-212-000 8 4 D2570-L8W-BO0 11 S§-1090750-SP 19 38
B2575-212-009 8 3 D2589-L8W-BOO 12 $8-1110640-TP 14 30
B2576-212-000 8 8 D2590-212-BAK 22 35-6080360-SP 14 33
B2577-212-000 8 7 D2590-212-BAK T 85-6080410-SP 8§ 27
B2578-210-000 8 14 D2590-212-BOK 24 38-6080810-8P 10 20
B2580-212-000 8 9 D2591-212-BAK 43 83-6090650-8PF 10 15
B2580-220-000 2 9 D2591-212-BAK 8 83-6110430-TP 14 19
B2581-210-000 8 15 D2591-212-BOK 45 §5-6110610-TP 8 28
B2582-212-000 8 11 D3164-555-B00 37 S5-6111140-8SP 14 36
B2586-210-000 8 17 Db6042-555-BG0 32 35-6120940-8P 2 20
B2592-210-060 2 42 D8204-555-D00 8 SS-7060610-SP 10 339
B3508-220-000 2 32 D8301-21C-HAD 8 8§5-7080410-8P 14 24
B4301-212-000 10 2 D8301-21C-HOO ] 8S-7110340-SP 2 25
B4302-212-000 10 7 8§8-7110710-SP 2 33
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10
11

12

17
18
13
20
21
22

23

25
26

127

Part Numher

JA-~003-3B

G10393%00Sap
G1496300NCOQ
G1475900PCQ
3030900201
SM6041002TP

G8R20900271

3636500202
G10399008CR
SM80404027TP
G3030900203
G3030300204
NM60Q4C003S8C
5560%06508Pp
3030900205
G30305002086
B4303-212-000C
84304—é12w000
558090823 TP
RE0400000KQ
B5130—2i0_000
G3030900207
B4314-210-000
@30309002038
wW202505163D
S37060610SP

S87060310S8p

PARTS LIST

SCREW 3/32-56 X 3

JAQ033B1.LST

(360-210)
Description Qty.
COMPLETE ASSEMBLY 1
8-32 X 1* $.E.C.S. 4
8-32 HEX NUT 1
MALE ELBOW (SMC KQL03-32) 2
STO? BAR 1
M4 X 6.7 % 10 S.H.C.S. 1
ROTARY ACTUATOR 1
(SMC NCRB1BW20-270S)

MOUNTING BRACKET 1
8-32 X 1 1/4 S.H.C.S. 2
M4 X 0.7 X 4 SET SCREW 1
DOG BONE COUPLING 1
UNIVERSAL SWING SHAFT 1
M4 X 0.7 HEX NUT 1
SCREW 9/64-40 X 6 2
COVER PLATE 1
OIL WICK (McM.-Carr 8767K23) 1
TURN ARQUND CRANK BEARING 1
INTERMEDIATE PRESSER 1
SCREW 9/64-40 X 8 2
"E" RING 1
TURN AROUND CRANK SHAFT 1
TURN AROUND CRANK SHAFT (SHORT) 1
INTERMEDIATE PRESSER BASE 1
INTER. PRESSER BASE (SHORT) 1
WASHER 2.5 X 6 X 0.5 1
SCREW 3/32-56 X 5.5 1
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28
28
30
31

32

33

35
36
37

38

Part Number

$S-1090750-5p
$S-7110840-5p
WP-0480856-SP
G3030900209

G3030900210

$S-5050610-SP
WP-0371026-SD
D2554-21X-X00
D2551-21X-X00
D2552-21X~X00

G850058000Gs6

G8A53900011
GBB14900001
G8Y14900005
G8B14900002
G8A53900012
G8T53900001
G8T53900002

G8T53960003

PARTS LIST JAQQ33BZ.LST

(360-210)

Description

SCREW 9/64-40 X 7

SCREW 11/64-40 X 7.8
WASHER 4.8 X 8.4 X 0.8
LABEL GUIDE MOUNTING BAR

WORK CLAMP FQOT
D2590~212~BAK (MOD.)

SCREW 9/64-40 X 6
WASHER 3.7 X 7 X 1
COMPENSATING FOOT
WALKING FOOT (A)
WALKING FOQT (B)

SOLENOID VALVE
(SMC NVZ2120-5MZ-M5-F)

MALE CONNECTOR (SMC KQS03-32)
1/4" NPT CLOSE NIDBLE

1/4* NPT BRASS TEE

1/4"~1/8" NPT REDUCING BUSHING
MALE CONNECTOR (SMC RQH03-34S)
5/32" 0.D. TUBING (BLACK)
5/32" 0.D. TUBING (GRAY)

5/32" 0.D. TUBING (RED)
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